

Site Engineer Husnain Builders Lahore.(Lahore American School Upper Mall Lahore)

Dr. /Engr. Asad Ali Gillani

SOM Lab

Ref: 1342 (Page-1/1)

Test: Tension Test & Bend Test

Test Specification: ASTM-A-615

Sample Type: Deformed Bar

[illegible]

BEND TEST:

# 8	Sample bend through 180 degrees Satisfactorily without any crack	Note:- Only Nine Samples Received and Tested
# 6	Sample bend through 180 degrees Satisfactorily without any crack	
# 4	Sample bend through 180 degrees Satisfactorily without any crack	

Note: Please always confirm the results of above report on web www.uet-civil.edu.pk

Site Engineer Husnain Builders Lahore.(Lahore Grammar School Johar Town Society Lahore)

Dr. /Engr. Asad Ali Gillani

Dated: Nil

Ref: 1343 (Page-1/1)

Dated: 04-06-2025

Test Specification: ASTM-A-615

Sample Type: Deformed Bar

[illegible]

BEND TEST:

# 6	Sample bend through 180 degrees Satisfactorily without any crack	Note:- Only Three Samples Received and Tested

Note: Please always confirm the results of above report on web www.uet-civil.edu.pk

NESPAK Lahore.(Restoration/Impr of Lahore Sargodha Road in Tehsil Saforabad Distt Sheikhpora)

Dr. /Engr. Asad Ali Gillani

Dated: 14-05-2025

Ref: 1345 (Page-1/1)

Dated: 04-06-2025

Test Specification: ASTM-A-615

ASTM-A-615
M/S Bar (Supreme
Steel)

Sample Type:

S.No.	Weight	Dia.		Area		Yield Load	Ultimate Load	Yield Stress		Ult. Stress		Elongation	Gauge Length	%age Elongation	Remarks
		Nominal	Calculated	Nominal	Calculated			(according to nominal area)	(according to measured area)	(according to nominal area)	(according to measured area)				
	lb/ft	#	in	in²	in²	Tons	Tons	psi	psi	psi	psi	in	in	%	
1	2.655	8	0.997	0.79	0.780	28.56	33.74	79740	80760	94200	95400	1.00	8.0	12.5	Plain Bar
2	2.656	8	0.997	0.79	0.781	28.64	33.91	79970	80890	94680	95770	0.90	8.0	11.3	Plain Bar
3	0.666	4	0.500	0.20	0.196	5.88	8.99	64860	66190	99150	101170	1.20	8.0	15.0	Def Bar
4	0.665	4	0.498	0.20	0.195	6.34	8.66	69920	71710	95550	98000	1.30	8.0	16.3	Def Bar
-	-	-	-	-	-	-	-	-	-	-	-	-	-	-	
-	-	-	-	-	-	-	-	-	-	-	-	-	-	-	
-	-	-	-	-	-	-	-	-	-	-	-	-	-	-	
-	-	-	-	-	-	-	-	-	-	-	-	-	-	-	
-	-	-	-	-	-	-	-	-	-	-	-	-	-	-	
-	-	-	-	-	-	-	-	-	-	-	-	-	-	-	

BEND TEST:

# 8 (Plain)	Sample bend through 180 degrees Satisfactorily without any crack	Note:- Only Six Samples Received and Tested
# 4 (Def.)	Sample bend through 180 degrees Satisfactorily without any crack	

Note: Please always confirm the results of above report on web www.uet-civil.edu.pk

NESPAK-Turkpak JV Lhr.(Reconstruction of Lady Willingdon Hospital,Lahore)

Dr. /Engr. Asad Ali Gillani

SOM Lab

1347 (Page-1/1)

Dated: 04-06-2025

Test Specification: ASTM-A-615

Sample Type: Deformed Bar (AF Steel)

[illegible]

BEND TEST:

# 6	Sample bend through 180 degrees Satisfactorily without any crack	Note:- Only Three Samples Received and Tested

Note: Please always confirm the results of above report on web www.uet-civil.edu.pk

PMU Logistic Park Nathe Khalsa NLC Lahore.(Nathe Khalsa Project)

Dr. /Engr. Asad Ali Gillani

SOM Lab

1348 (Page-1/1)

Dated: 04-06-2025

Test Specification: ASTM-A-615

Sample Type: Deformed Bar (FF Steel)

[illegible]

BEND TEST:

# 6	Sample bend through 180 degrees Satisfactorily without any crack	Note:- Only Six Samples Received and Tested
# 4	Sample bend through 180 degrees Satisfactorily without any crack	

Note: Please always confirm the results of above report on web www.uet-civil.edu.pk

Sub Divisional officer, **Test Performed By:** Dr. /Engr. Asad Ali Gillani
 BSD No.13 Lhr.(Scheme 04 Addition Class Room at Govt Girls High School Bohgan Cantt Lhr)

Client Reference:	<u>1241</u>	SOM Lab	
Dated:	04-06-2025	Ref:	1349(Page-1/1)
Test:	Tension Test & Bend Test	Dated:	04-06-2025
Gauge Length:	8 inch	Test Specification:	ASTM-A-615
		Sample Type:	Deformed Bar

S.No.	Weight	Dia.		Area		Yield Load	Ultimate Load	Yield Stress		Ult. Stress		Elongation	Gauge Length	%age Elongation	Remarks
		Nominal	Calculated	Nominal	Calculated			(according to nominal area)	(according to measured area)	(according to nominal area)	(according to measured area)				
	lb/ft	#	in	in ²	in ²	Tons	Tons	psi	psi	psi	psi	in	in	%	
1	0.590	4	0.469	0.20	0.173	5.56	7.41	61270	70830	81720	94480	1.30	8.0	16.3	
2	0.589	4	0.469	0.20	0.173	5.52	7.39	60930	70440	81500	94220	1.40	8.0	17.5	
-	-	-	-	-	-	-	-	-	-	-	-	-	-	-	
-	-	-	-	-	-	-	-	-	-	-	-	-	-	-	
-	-	-	-	-	-	-	-	-	-	-	-	-	-	-	
-	-	-	-	-	-	-	-	-	-	-	-	-	-	-	
-	-	-	-	-	-	-	-	-	-	-	-	-	-	-	
-	-	-	-	-	-	-	-	-	-	-	-	-	-	-	
-	-	-	-	-	-	-	-	-	-	-	-	-	-	-	
-	-	-	-	-	-	-	-	-	-	-	-	-	-	-	
-	-	-	-	-	-	-	-	-	-	-	-	-	-	-	
<u>BEND TEST:</u>															
# 4	Sample bend through 180 degrees Satisfactorily without any crack										Note:- Only Three Samples Received and Tested				
Note: Please always confirm the results of above report on web www.uet-civil.edu.pk															